s,

K

T

v

FLA

MODELS
FIK 80
CFK 144
FK 180
FK240

i
Z
&
M
T
O
o
-0
m
2
w

nstructions
erator’s Manuai
Parts Catalog

REV: M - 18305 -0

i
i

1
]
!




LIMITED WARRAMTY I

The ART'S-HAY MANUFACTURING COMPANY, TNCORPORATED warrants products suld by it
to be free from defects in material and workmanship for a period of one (1} YEAR
gfter the date of delivery to the first purchaser subject to the fallowiny conditions:

{1) ART'S-WAY MANUFACTURING COMPANY, INCORPORATED'S obligation and Tiability
under this warranty is to repair or replace at the company's aption, any parts which
upon manufacture were defective in material or workmanship.

{2) A1l parts and repairs under this warranty shall be supplied at an
authorized ART'S-WAY MANUFACTURING COMPANY, INCORPORATED dealer or at the Tactaory
at the option of ART'S-WAY MANUFACTURING COMPANY, INCORPGRATED.

© {3) ART'S-WAY MANUFACTURING COMPANY, INCORPORATED'S warranty does not extend
to parts and elemenis not manufactured by ART’S-WAY MANUFACTURING COMPANY, INCORPDRA[ED
and which carry the warranty of the other manufacturer.

(4} Transportation or shipping to an author1zed dealer for necessary vepallb
15 at the expense of the purchaser.

{5} ART'S-WAY MANUFACTURING COMPANY, CDRPORQTED MAKES MO OTHER WARRANTY
EXPRESS OR TMPLIED AND MAKES MO WARRAMTY OF MERCHANTIBILITY OR FITHESS Fine ANY
PARTICULARYPURPOSE BEYOND THAT EXPRESSLY STATED IN THIS WARRAHTY. ART'S -WAY
MANUFACTURING COMPAMY, INCORPORATED'S LIABILITY IS LIMITED TO THE TERMS SET FORTH Tii
THIS WARRANTY AMD DOES NOT INCLUDE ANY LIABILITY FOR DIRECT, INDIRECT, INCIDEMTAL OR
CONSEQUENTIAL DAMAGES OR EXPENSE OF DELAY AND THE COMPANY'S LIABILITY IS LIMITED TO
REPAIR OR REPLACEMENT OF DEFECTIVE PARTS AS SET FORTH HEREIN IMN THE WARRAMTY.

{6) Any improper use, including operation after discovery of duivctive or
viorn parts, operation beyond rated capacity, substitution or parts not approved by
ART'S-WAY MANUFACTURING COMPANY, INCORPORATED, or any alteration or repair by other
than an authorized ART'S-WAY MANUFACTURING COMPANY, INCORPORATCD dealer wnich affects
the product materially and adversely, shall void this warranty.

(7) Mo dealer, employee or representative is authorized to chanye this
warranty in any way or grant any other warranty uniess such change is made in writing
and signed by an officer of ART'S-WAY MANUFACTURING COMPANY, IHCORPORATEDN at its
home office. .

{8) Some states do not allow Timitations con how long an implied warranty
lasts or exclusions of or limitations on relfef such as incidental or consequential
damages so the above limitations or exclusions may not apply to you. This warranty

. gives you specific legal rights and you may have other rights -which vary {rom state Lo

state.

- INFORMATION FOR DRDERING
-+ PARTS

DWNERS NAME ' o o

ADIDRESS ' - S -

EALERS MAME

ALDRESS ' - B e

SERIAL HUBBER o — .

LOCATED ON LEFT EMby PLATE

DATE PURCHASED

Arta-Way reserves tha right to make changas or add Improvemants tg s products at any thte without
Incurring any obligatlon 19 make such changes 1o praducts manulacterad provigusly, Ads-Wuy or its

- dealors, accep! no reapgasiollity for varlationa whiich may be avideny in the actuel specliicaticus of iis
products and the atetementa end gascriptions contained In this putlicatlon.




e,

)

Z

TABLE OF CONTENTS

TO THE OWNER

HWARRANTY

SAFETY . . o L oL L.,
SAFETY DECALS. . . . . . . .. ..
SAFETY DECAL LOCATION. . . . . . .
SAFETY CHAIN . . . . . . . . ...

SERVICE. . . . o . . o . o ...
BOLT AMD NUT TORQUE SPELIFICATIONS
BLADE REPLACEMENT. . . . . . . ., .

PART'S 17ST. . . . . . « . . . . ..
|

MAIN NOUSING (EXCLUDING MODEL 240,
AFTER SERIAL #AWFK240MR1388 EXCLUSIVE)

WHEEL ASSEMBLY -« » « ' v v & . .

- GEAR BNX ASSEMBLY. . .. . . . . .
DISK HITCH . L . o o . . ., .
MAIN HOUSING (MODEL 240 ONLY

AFTER SERTAL #AwFK24oﬁRi388'INCLUSIVE)

..... 12

13

19

1 1

[6x M ey

10

10

- 16
- 15



TO THE OWNER

This Arts-Way unlt Is the finest equipment made and the purpose of this manual Is to assist you in
realizing the benefits you anticipated when you purchased this unit. Many peaple have conttibuted to tha
production of this product. They all have an interest in its successful performance and we are provid
this manual to give you the benefit of the experience we have gained through the years of building and
testing this equipment. The way you operate and the care you give this unit will have much to do with the
successful performance of this unit. This operators manual has been carefully prepared and illustrated to
make it as easy as possible for you in the operation of your unit. It will pay you 1o read the entire manual
carefully and familiarize yourself with all operations “before operating” the unit. Keep this manual handy

for reference. We will be glad to answer any guestions you may have. For furthe: information call or write
(71 2} 864 3131 Armstrong, lowa 50514 i

Arts-Way Mf g Co.,

this manual.

A CAREFUL OPERATOR IS THE BEST INSUR-
AKRCE AGAINST AN ACCIDENT.

BEFORE OPERATING

Review this entire manual. _

Do not wear loose-fitting clothing which may
catch in moving parts.

Use exireme care when making adjustments. Shut
off machine before making adjustments. Shut off
tractor and put key in pocket.

After servicing, be sure all tools, parts, or
servicing equipment are removed from the
machine, :

Keep all safety shields in ptace

Make sure the there is no one near the machine
befare operaling. :

Be sure that the correct power take oft parts are
used and that they are properly secured.

Be sure the tractor power take-off is disengaged
before starting the tractor engine.

Use extreme cgre when transporting over uneven
or rough terrain.

Keep all shields in place and in good condition.
Keep children away from machine in operation.
Have your fire extinguisher checked at regular
internals and place it in a position on the unit
. Where it is readily accessible without reaching
over or around moving parts.

Review all safety decals.

Securely block unit before working on it.

When working with flammable malerials, be sure
you do not smoke, SR

WDRK SAFELY - FQLLOW THE;

et ) kY Pl g ol

RULES

This safely atert symbol identifies important safety messages In
It means - ATTENTION! BECOME ALERT! YOUH
— SAFETY IS INVOLVED! When you see this symbol, be alert lo the

possibility of personal injury and read thie messagyo that follows.

DURING OPERATION

No one other than the operator should ride on the
tractor. ‘

Do not attempt to remove any obstructions while
operating the machine. First shut off the tractor
and put key in pocket.

Always disengage the P.1.0. before tranbportl. -
Do not open any covers and expose the rotor or
belts while they are rotating.

© Shut off the tractor enyine and be sure to wait

until all moving parts have come to a complele
stop before adjusting, uleaning, or lutricating.

Keep hands, feet, clothing and objects dway from
moving parts.
ON-HIGHWAY OPERAH()N ~» TRANSPORTING

Check clearance carelully before towing
- over bridges and inlo buildings.

Always place the mauchine in the transport

position.
For daytime and nightthne, accessory light and

devices should be used iur adcquate wariing to_

operators of other vehicles.

Comply with your state wnd local laws quvernmg
highway safety, and with regulations when
rnoving machinery on a highway.

Drive at a reascnable specd to maintain complete
control of the machineg ut all times.

When transporting on ihe highway, always use a

" safely chain between the towing velicle and

machine,




)

L+.

SAFETY DECALS

Located at strategic points on this machine are safety decals.
These decals warn you of potential danger if the warnmgs on the

decals are not followed.

For location see page 6

No. 1 — “DANGER” — DO NOT OPERATE IN
F)’CESS Or s45'A7M PTO SPEEDRS — Part No.

1687{2_0 Do NOI‘ operate wﬁh 10(]l]rR P M. ! :

P.T.0.

No. 2 — “DANGER” - DO NOT OPERATE IN
FXCESS OF 1050 APM  PTO SPEEDS — Part No.

=A6671-0. DO NOT np@rate Wllh 540 R. F‘ M./ -
P, T O

- mpu'nsm‘ FIUXT BE WITCHED TO srmunmnuu DRAWEBAR. ‘

B~ . TBTD SHAFT AND HITCH
. _%gw-.. B —Qj —ARE TO BE INLINE AND
. TLOGCKED (N POSITION

_IMPLEMENT INPUT SHAFT SHOULY BE

- HAmRANTA LY IHUHE WATH PTS SHAFT T
[ 1A (1 Vi, 541 REY) FAILURE TO HEED

= Lo 3. (1T DIA SO0 RPM) ‘é—- INSTRUCTIONS will 8

RESULT |H POWER.
] DRIVE LINE DAMAGE
e e = 5;1__..,.._.'.i.l_] OR PERSONMAL iMJURY

\& zaBarn

T \

2011, (17 DIA, NG RPM)
)

Mo, 4 — “CAUTION" — Safety Shield caution
decal, Part No.  $1538-0 lists four basic rules
to be observed at all times around this machine.

FOR STt‘NDARD 540 'EPJ“\" PTO
OPERATION. DO NOT OPERATE
IN EXCESS OF 565 RPM PTO
SPZED. FAILURE TO HEED THIS
WARNING MAY RESULT IN _
PeRSONAL INJURY AND-OR .~
MACHINE DAMAGE.

FOR STANDARD 1000 RPM PTO
OPERATION. DO NOT OPERATE IN EX-
CESS OF 1050 RPM PIQ SPEED.
FAILURE TOD HEED THIS WARNING
MAY RESULT IN PERSONAL INJURY
AND/OR MACHINE DAMAGE.

447 15671 H

No. 3 — “CAUTION” — Machine must ba
hitched to standardized drawbar. Unless these
instructions are followed, power drive line
damage may result. Part No.. - 208920

mplement-: unle
ndmgﬂ purpu

No. 5 — “CAUTION" — Safety cautton decal Part
No. - 11543-0.



Mo. 6 -~ “DANGER” — Decal, Part No.
11777-0 warning of the danger to stay off of
machine when it is running. {Located on the top of
the main shield.)

3 f%’DHErJTa Bil; lm.u m ! STATE
| AFTER P.T.0. HAS BEEY DISEHGALED. §
| [0 PREVENT PERSCHAL 18Ity |}
‘JnEaJ SERYICHIG MATHHUE:
o (ISEHBARE P.T.0L
n:lﬂ OFF £3CINE. .
¥ o 160X AND LISTEN FOR EYIRENCE W
B OF BOTATION. :
¥ o 11 MOT GPEH ACEFSS COYVER UY- 8
B TiL ALl COHiFOHENTS  HAVE B
R STOPPED, -
N o BEVER ATYERPY TN NPEAATE B
R MALHIME WITH ALCESS CovERS | ©
- #  BERIGVED.

B s AC;ESS COVERS MUST BELLOSED | ¢

b HERIRE STANTIES EeGHE (R R
i;_nu {15 P71 |:

BUAA55H 1

No. 7 -~ "WARNING" -- Part No.
14601-0, Warning of components
continuing to rotate after machine has

been shut off.

NOTE: KEEP ALL DECALS CLEAN AND FREE
OF DIRT FOR MAXIMUM VISIBILITY.
REPLACE ANY AND ALL DECALS THAT
ARE NO LONGER LEGIBLE.

A WARNING

ROTATING DRIVE LINE-KEEP AWAY

U-JOINT YOKES MUST BE LOCKED N FLACE.

ADJUST TRACTOR DRAWBAR AND IMPLEMENT

}“..u.,..?;n W HITCH TC PROPEA DIMENSIONS.
_y KEEP TRACTOR MASTER SHIELD, FTO GUARDS

AKD IMPLEMENT GUARDS IN PLACE.

FREQUENCY OF LUBRICATION

g\_ n o whoam B

—l— - Nty

&h L)
* Whan usad & wiatar tha outer tube must be gresssed to prevent i freazing -cuk:lLd

Mo

Stay off machine wheu it is rusning.
Shut off tracter engine and remove
ignition key for safety while workiug
in or arotind macline.

ROT?\TING DRWE LINE
FAILURE TO MEED THESE WARNINGS MAY
RESULT IN PERSONAL INJURY OR DEATH,

KEEP GLOTHING, YOURSELF

AND OTHERS WELL CLEAR
DO NOT OPERATE UNIESS PT0 GUARDS,
TRACTOR MASTER SHItLD AND IMPLEMENT
GUARDS ARE IM PLACE.

4 PT0 GUARDS MUST TURN FREELY AND BE
i PROPERLY ATTACHED AND MAINTAINED.

D SO

1.
H
fa

4 U-JOINT YOKES WUST Bt SECURELY LOCKED H

i ONTO TRACYOUR AND IMPLEMENT SHAFTS. §
1 BE SURE TRACTOR DRAWBAR AND IMPLEMENT §
i HITCH ARE ADJUSTED GURRECTLY.
1 GREASE TELESCOPING SHAFT REGULARLY 10 §
1 MINMIZE THRUSI Fom,ts 44715000

No. 8 — “DANGER” «- bhuacal, Part Ho.
15110-0, warning of the danyer to stay away from
rotating drive line. Located on P.T.0. shaft.

No. 9 — “RED REFLEGTOR” — (Not Show) Part

No. 12116-0. Hetleclur warns iraffic of

machine’s presence on roud. Locaied on iear of
machine.

No. 10 -- "AMBER REFLECTOR" -- {MNot
shown) Part No. 12115-0.
warns traffic ot machine's
presence on road. Located un left
front side of wachine.

No, 11 -- "WARNING" ~-
(located on PTO shaft) Parl
No. 19680-0. Wurns of
rotating dvive and frequency
of Tubrication.

Retlector




£

J

DEGAL LOCATION

SERNO. R

REAR

SATETY CHAIN

TRANSPORTING |

Whenaver machineiis tn be transported on a
publin thoroughfare, always use safety chain and
seciHe safgly,

SAFETY CHAIH
MOUNTING INSTRUC TIONS

1.) Mount chain on machine tongue by running
chain arcund tongue frame and running hook
through the largs ring at the end of the chain
and pull tight as shown in Figure A,

2.) Nun the chain throuah a clevis pin belted on
the tractor draw bar, then wrap the chain a-
rnund a supporting member of the tractor and
hook as shown in Figure B

Figure — A

Figure — B



OPERATION

This shredder has a tapered shield
for fast flow of material and a rear
discharge for dust. On the front of the
shredder there are special rubber|skirts
to protect the operator from ears of corn
and other objects which may become
dislodged during operation. Located
under the hausing is a heavy duty shredder
bar. This shredder bar is an exclusive
feature of our shredder which protects the
main housing from damage and excessive
wear by not allowing large objects to
enteir, In additon to this, we have
positioned the deep cup knives so thay they
pass within one inch of the shredder
bar, creating a great suction which
forces the material to flow through the
shredder for a more thorough shredding
operation. - The belt shields on the ends
of the shredder protect the belts and
sheaves from cornstalks and dirt. They
are also designed
for ease of lubricatian and 1nspect10n
of belt tension and condition. On the
top of the shredder are two access doors
to facilitate greasing and inspection of
the inside rotor shaft bearings.

: In the manufacture of any shredder,
one of the most important procedures is

the baiancing of the rotor assembly. To.
ensure proper balancing, the complete rotor
assembly with blades is rotated at 1200 rpm
and balanced within one ounce inch.

Once the assembly is completed, all
bearings are greased, the gear box is filled
to the bottom of the Tevel pTuy, and the
machine is tested for operation, vibration
and noise level. A check Tist is then
completed on each shredder by the final
inspector,

IMPORTANT: Befare using machine, w
tractor engine stopped [kaey in pocket}, inspect
machine and rsmave any toreign objects.

CAUTION: HMever put your hands inslde of

the machine during operatlon, or perform
any kind of an adjustment, tubrication, or rupalr to
the machine without shuttlng off the tractor
ignition and placing key In pocket. Keep chlidren
away from maciiing In opaation.

- Determine riyht or lett side of the
machine by viewing it from the irear and
Tooking toward the tractor,

- Use only balts and nuts of types anwdi
sizes recommended.

- Lift the shredder oiiy with the 1iFL

] rlngs prowvi ded on the Lop of the madhiina.

A CAUTION: At the cul of ecach
working scssion, Lelore getting
of f of the tractor, lower the
shredder to the gruund with
hydraulic cylinder so that the
machine rests secwiely on the
ground or on adeguale blocking.

SETTING-UP INSTRUCTIONS

In the set up procedure, kesp SAFETY IN MIND. Use adequate blocking to
b prevent personal injury. Keep children away. Injury can occur froin lifiing too

heavy of an item or from a falling member if it is not properly supported or btockad.

I. INSYALLING THE "A" HITCH AND DRIVE LINE

1. Secure shredder on wood blocks so
that the blades are clear of
the ground. This will protect
the balanced shafts.

2. Slide the "A" hitch into the front
of the shredder in the front
mounting brackets Tocated on
each side of the gear box.

Fasten in place with the (two)
1-8 x 3 hex botts and the (two)
1-8 hex lock nuts provided.

3. Before instaliing the drive 11ne,

v slide it apart and vse heavy
grease on the internal parts,
including safcly housings. Ti
drive line is uob greased it
will rust and could pull and
break the pin un the gear box
spline during lurning OpciuLlun

4. Install drive line.




Ti. ATTACHTNG MHEEL ASSEMBLY IV, FIFLD LEVELING
1. Stide the axle attaching 1. The end of the blade tips
hracket onte the mounting tube. should be &" to 6" from the top
Adiust it for row spacing and of the ground.
fasten in position with {tweo) 2. Adjust the front end first.
L/8-11 x 6 hex bolts, (two) 3. Now adjust the rear end so that
/8" flat washer, and (two) it is level with the front.
5/8-11 hex locknuts provided. R :
2. Slide the axle arm into the V.  BEFORE OPERATION .
alttaching bracket, with Fab on . 1. Make certain that the trartor is still
end of axle to the top side, &\ shut down and the key stilt remains in
and join the arm and the your pocket.
bracket with the attaching pin 2. Recheck all fasteners for proper install-
and 1/4 x 2 cotter pin providad. ation and tightness. ,
3.l tire and inflate o a 3. frease a1] beavings on the Jack shatt end
maximum pressure of 12 P.S.1, using no more that two squirts. Dver1
reasing will damage the seals and allow
I1I. LEVELIHG THE SHREDDER I : girt in%o the bearing.
1. The front end of the shredder 4, Check tp ensure that the gear box has
chould be level with the rear end. sufficient oil. DO NOT over fi11 the gear
box. Correct gear box lubricant level is
Thie ST . 4 verified by removing top vent plug. Then
'J1$ is best judged by st%nding use clean dip stick or visrally verify
at the end of the shredder and that oil is aven (level) with The top of
Ionking at the bottom of the main cross shaft. Use EP90 gear lubricant
plate where the belt shield or equal as required. )
fastens, (For initiai level, ; 5. Set the tension on the belts to approxi-
siart at the rear of the mately 3/32 inch of deflection in the center.
marhine) 6. Remove all wrenches, tools, grease rags,
o or other foreign objects from the machine.
2. Thr manual jack fastens to the o ) o
avle arm and the attaching : \
bracket with two one inch pins, ) ADJUSTMENTS
!l?teﬂa;?ﬁgsérgs?dgélﬁ x 1-1/2 éé%l Never, repeat never, make any
3. There are three adjustments on adjustment or replace any part

without first observing all
safety procedures.outlined in
this manual and waiting until all

Lhe s1ip tube of the manual jack.

NOTE:  TO SAVE TIME, BEGIN WITH

THE CENTER HOLE, o woving parts have stopped.

. I. BELT ADJUSTMENT {Excluding Model 240
tonnect the shredder to the serial FAHFK240MR1388 and above, see
tractor, making sure engine is page 20)
siopped, PT0 15 disengaged, 1. Loosen flange bearing, belt

hralkes are locked and that you b T e e
have removed the key and placed ' E;g&?ﬁgegr;giétand Jack shatft
' i your pocket. 2. Adjust belt with the belt
~ tightener rod, then tighten
the two top bolits on the =
flange bearing.

BELT ADJUSTMENT . ’ 3. Pull the gear hox forward nuntil
T - the sheave runs parallel with
h_ the end plate.
7] 4, Correct any bow in the jack

shaft brackets, -using a
pry bar on the bracket if

necessary.

N : : 5. Tighten the bolts in the
- rfk ‘ T bracket and also the two
13 = ﬁ: : bottom bolts in the flange

oy - - He bearing. .
0] : 4&_ lﬂ 6. Finish by tightening the

T

four bolts on the gear box
: i . P TR p]ate'

- 7. To prevent damage to the
bearings, always adjust the
gear box and jack shatts
when adjusting the belts.



| SERVICE
BOLT AND NUT A 1

TOROUE SPECIFICATIONS REPLALHiEf” OF 1 ADES s

. Disconnect wachine completely

RECOMMENDED TORQUE IN FOOT POUNDS from the tracter and block
COARSE AND FINE THREADS ser.ur‘e]y.
OGrade @Grane 2. Replace the broken blade
? 5 plus one blade on all 3
NO RADIAL | THREE RADIAL (theee) rous around the shaft
8OLT DASHED DASHQES next to the broken blade,
/4 6
s/ " n HOTE:  ALWAYS REPLACE BLALES
7116 30 50 TH SETS OF t OUR TO PREVEMT
12 45 75 DESTRUCTTION OF THE PRFCTSTi
a1 6 e BALANCE IN ilIE ROTOR ASSEMGLY.
34 150 250 AN UNBALANCED ROTOR WIlL.
7/8 202 378 CAUSE THE MACHINE TO VIBRAGE
1 xm £83 EXCESSIVELY AND UILL DAMAGE

BOTH THE BEARINGS AND TUE

CAUTION: Never put your hands inside SHAFTS.

of the machine during operation, or

EXAMPLE OF BLADE RLPLACEMEMY

perfmm any kind of an adjustment, lubrication, or 11. 0 LPL
rapair to the machine without shutting off the A. Bla‘jeﬁ"“ﬂ?e'l‘ 3 TSBbT‘ng“ ;
tractor ignition and placing key in pocket. Keep \;gg;gue adu fUMDErS 2, 3, 0
children away from machine in operation. B. Blade number 4 is broken -
_ replace blade numbers 2, 4,
6 and 7 or mumbers 4, 8, 9
and 13 depending on which
direction has the worst wear.
1 2 9 110 i71)18

57 (78]

[ raj
, L
[\

I

/:-- .

: i i N
{- I } H [ 1 ] il : [ ] o -
- —'JU L] = "L' e _[
‘ 3H 4 [ 11 fl12 [ 19 ] 20 e
5 6 13114 21 22
AV 111, REPLACENENT OF ROTOR SHAFT BEARINGS

1. Do not, repeat do not, attempt 5. Remove the thiee bolts in the
to replace bearings from under- sheave and re-insert them iuto
neath the shredder. The proper the three huie cleaned in siep
way is to remove the axle arms #6. (Insert finger tight ayainst
and "A" hitch. hub, )

2. Loosen jackshaft brackets, 6. Work around the hub evealy,
flange bearings, belt tightener turning eack Lolt one (1) fuil
nuts, and remove belts turn at a time. {Do not alicumpt

3. Turn the shredder on its back. to turn each bolt more than one

4. Blow out ‘the three holes in the full turn.)

sheave on the end of the rotor
shaft, using WD 40 oil in each
of the threaded holes.

NOTE:

IF T SHEAVE IS sTIhiL
TIGH! oM THE HUB, USt A
WHEE! PULLER.



(R

/-" SHREDDER BARS \

/

ROTOR ASSEMBLY 7

< b

INHER BEARING

LOCKING COLLAR

10.

11.

12,

After you have removed the hub
andd sheave, use an emery cloth

13,

to clean Lhe surface of the shaft,,

Then Tightlv grease or oil the

shaft to permit smooth sTiding
ol the bearing.

I"move the four (4) bolts that
serure the bearing to the end
plate and remove the locking
tollars.  Pesmember, the Tocking
collars are set in the direction
of shaft rolation,

It HAY BE NECESSARY TO
FILE TIIE SHAFT YHERE THE

HOTE :

SET SiREW HAS LEFT A BURR.

AUD, YOU MAY ALSO HAVE TO
U.E A UHEEL PULLER,

emove the Dolts and nuts from
the center hearings, but do net
attempt to rewmove the bearing
unkil the shalt is c¢lear of the
honsing,

lonsen the Inocking collar and
remove the bearing.,  (If you are
replacing all four bearings,
retorn to step #4 and repeat
procedure for the other end.
Install canter bearing on the
stubh (inna) end of the rotor
shaft and loe! the cellar in
peeition,

ith the grease fFitting facing

dewn towards the inspection
hole, siide the long (outer) end
of rhe rotor shaft all the way
into the end plate and bring
back to the center plate,

&

16,

17,
18,

19.

15.

Observing location of the grease
fitting, slide the bolts into

the holes, Then bring the other
shaft into position, gquiding ihe
bolts into the bearing.

Secure the bolts with the locknuts
and tighten down.

NEVER SUBSTITUTE A SMALLER
BOLT, OR A SQOFTER GRADE

THAN THOSE THAT ARE STAHDARD
EQUIPMENT FOR YOUR MACHINE,
TORGUE 39/16 GRADE 5 BOLTS TD
110 FOOT POUND AND 5/8 GRADE
5 BOLTS TO 150 FOOI POUNDS.

Install outside bearing with
grease fitting facing dopm,
remember to install the buits
through the end plate before
sliding the shaft through, install
the Tock collars and fnstall the
hub and sheave.

Tighten collar snugly against the
bearing and, with a drift punch
and hammer, lock it tight.

Check alT bolts and Allen screws.
Grease all new bearings with
three {(3) squirts of grease from
a hand operated greass qun.
Return the shredder to its proper
position, adjust the belts and
re-install the axle arms and

"A" hitch,

NOTE:



DAILY MAINTENANCE

CHECK TENSIOM ON BELTS.

STORAGE

To obtain a Tong 1ife and trouble-
free service from this unit, it shoulidl be

II. GREASE BEARING WITH ONE SQUIRT OF GREASE l !
FROM A HAND GREASE GUN EVERY 10 (TEN) properly prepared and -tored.
HOURS OF DPERATION. First, flush entive unit with water
to remove all accumultutions of divt,
ITII. CHECK GEAR BOX LUBRICATION LEgE:: ?gﬂaﬂg?;%zn grease, or.malerial. Then check For
CORRECT GEAR BOX LUBRICANT LE ERIf cracked. wor A :
BY REMOVING TOP VENT PLUG. THEN USE CLEAN bearings "b‘];'ée‘;r 0?“‘“;‘;7‘“;:?;
DIP STICK OR VISUALLY VERIFY THAT OIL IS EVEN Farly detection and ! p -
{LEVEL} WITH THE TGP OF MAIN CROSS SHAFT. arly detec<ion an h:ulgcement O.r.
USE EPSO GEAR LUBRICANT OR EQUAL AS REQUIRED. failing parts wﬂ]_ save "Downtime
. next-season, Repaint any areals) where
1V,  CHECK FOR LOOSE OR DAMAGED FASTEMERS. the paint has been worn or chipped
off. Replac Faly o
V.  CHECK ALL BLADES FOR EXCESSIVE WEAR, OR BENT, ngf]ongef IESTE}; safely decals Lial are
OR BROXEM BLADES. (REMEMBER, ALWAYS REPLACE driveline and ston net Gredse
FOUR BLADES AT A TIME}. riveline and steore in o dry place.
Repack wheel bearings. Sat machine ua
VI,  CHECK DRIVE SHAFT FOR GREASE AND SMOOTH blocks and store inside.
OPERATION.
YII. REPLACE WORN, DAMAGED, OR MISSING FRONT
RUBBER SKIRTS.
LUBRICATION
SCHEDULE
@
' je
«Q ' jo
h p— Y
S fes
O DALY D

REARINGS, U-JOINTS, and DRIVE SHAFT

@ SEASOMNALLY

WHEEL BEARINGS and GEAR BOX

e




o~

|2

POWER TAKE OFF

[%sﬁ’?i
.y / * STYLE MAY BE DETERMINED BY SHAPE (PROFILE)

-OF "INNTER TUBE (TORQUE) MEMBERS.

@ -EARLY STYLE
@ -LATE STYLE

KEY  PART MNO. 8  BOVS 144 180 240 DESCRIPTION

o )
. COMPLETE PTO
}- 196820 1000 RPH
o> 196810 540 RPM
(8

"WALTERSCHEID" PNWER TAKE OFF

i 182870 1 1 1 -- -- YOKE,1-3/8" 6 SPL Q.D. 540 RpM
182980 - - 1 1 1 YOKE,1-3/8" 21 SPL Q.D. 1000 RPM
2 182230 ? 2 2 2 2 KIT, CROSS AND BEARING
3 182950 1 1 1 1 1 INBORAD YOKE 25 (EARLY STYLE)}«*
196770 1 1 1 1 1 INBOARD YOKE 55 (1.ATE STYLE) +
1 182880 2 2 2 2 2 SPRING PIN 10 x 85 {EARLY STYLE) »
196740 2 ? 2 2 2 SPRING PIN 10 x 90 {LATE STYLE) #
5 182970 1 1 1 1 1 OUTER PROFILE 25 (EARLY STYLE)=*
196760 1 1 1 1 1 OUTER PROFILE S5 (LATE STYLE) % .
f 182960 1 1 1 1 1 INNER PROFILE 1S (EARLY STYLE) »
196750 1 1 1 1 1 INNER PROFILE S4 (LATE STYLE) +
7 182940 1 1 1 1 1 INBOARD YOKE 1S {EARLY STYLE) +
196730 i 1 1 1 1 [NBOARD YOKE $4 (LATE STYLE)*
] 182930 i 2 2 2 2 SHIELD CONE & RIB
] 182900 2 2 2 2 2 BEARING RING 524
io0 196790 1 1 1 1 1 INNER SHIELD TUBE
1 196780 1 1 1 1 1 QUTER SKIELD TUBE
12 182890 1 1 1 1 1 SAFETY CHAIN
3 183210 - e 1 1 1 TRACTOR HALF 1000 RPM (EARLY STYLE)=
196840 _— - 1 1 1 TRACTOR HALF 1000 RPM {LATE STYLE} *
183220 1 1 1 -- - TRACTOR HALF 540 RPM {EARLY STYLE) *
196860 1 1 i - -- TRACTOR HALF 540 RPM {LATE STYLE) «
19 183190 1 1 1 1 1 IMPLEMENT HALF (EARLY STYLE)=
196850 1 1 1 1 1 IMPLEMERT HALF (LATE STYLE) =
15 196890 1 1 1 1 1 GREASE ZERK -
i 182870 1 1 1 1 1 YOKE, 1-3/8" 6 SPL q.p,
i7 182990 1 1 1 1 ! CLUTCH, FRICTION (REPLACES ITEM 416}
182860 2 2 2 2 2 KIT, .0. PIN (INCLUDED WITH ITEMS 41 & 416)
1" 214570 — - 1 1 1 YOKE,1-3/4-20 SPLINE

(AVATLABLE THROUGH PARTS ONLY)







© PART ND.

KEY
22 R40330
22 R41170
22 R64762
23 R40340
23 RG647 65
24 R42330
24 R42340
24 R42360
24 R45310
24 R42870

R6150%
25 R63938
25 _R60589
25 R61055
25 R64368
R61646
R61489
R61468
' 005200
26 18333-0 _
03521-0
27 2234920
27 18353-0
18384-0
28 R&7002
29 R533390

29 R66305
30 R40120
30 13382-0
30 18383-0
K1} R60586
30 R60719
30  R&H297
30 16274-0
30 18275-0
30 18276-0
20 18277-0
30 18278-0
30 18279-0
30 18280-0
‘30 - 18281-0
30 15284-0
30 18265-0

- 31 RE1667-

R66867.
32 = RG62067

L3 2.=% RA2066. -
KV R40140
32~ RA0L41

77 R3b450
33 R41660
34 RA1650
35 16716-0
36 R60636

04237-0
01205-1
37 R66338
R65072

- 38 RG6834

39 16733-0
01241-0
02362-0
02363-0

40 1193166R1
03108-0
00537-0

- 00536-0

41 17653-02

42 212260
212970
129230
E672416
035210
18301-0
183t1-0
18328-0

40

180 240
2 J—
— 2
2 _—
-- 2
2 —_—
-- 2
2 ?
2 J——
-— 2
8 10
8 10
8 10-
8 10
29 39
31 41
-- 4
4 ——
8 8
2 2
2 —
a 2
2 —
- 2
1 —
1 -
1 _—
1 -
- 1
- 1
48 64
48 64
1 -

e 1
T
ATy
48 64
48 64

-1 2
1 2
1 2
1 V4
2 ?
2 2
1 1
1 2
2 4
2 4
2 4
1 2
1 P4
1 2
1 2
1 1
2 2"
4 .
4 -
-~ 4
- 4
1 -
- 1

DESCRIPTION

SHEAVE, JACKSHAFT 3/B 12.4" Sk
SHEAVE, JACKSHAFT 4/B 12.4" SK
SHEAVE, JACKSHAFT 5/B 12.4" SF
Hub, Jackshaft Sheave 5K 1-3/8¢
Hub, Jackshaft Sheave SF 1-3/8"

Rod, Skirt 86"

Rod, Skirt 80"

Pod, Skirt 91"

Rod, Skirt 123

Rod, Skirt 67"

Pin, 1/8 x 1-1/2 Coteer
Bar, Stredder 82"

Bar, Shredder 70"

Bar, Shredder 87"

Bar., Shredder 114"

Bolt, 1/2-13 x 1-1/2 HHC
Hasher, 1/2 Lock

Nut, 31/2-13 Hex

Washer, 1/2 Flat

Skirt, Rubber 6-1/u"
Washer, 5/8 Flat

Bearing Cuard

Bearing Guard w/Stot
Wasiher, 5/8 Special
Spacer

Kev, 3/8 Square x ¢

Key, 1/2 Squara x 2

Rotor Ass'y w/o Knives
Rotor Ass'y w/Knijuves
Rotor Ass'y w/H.5. Kinives
Rotor Ass'y w/o Kaives
Rotar Ass'y w/o Ynives
Rotor Ass'y w/o Knives
Rotor Ass'y w/Knives R.H.
Rotor Ass'y w/Knives L.H.
Rotor Ass'y w/H.S5. Knives
Rator Ass'y w/H.S. Knives
Rotoy Ass'y w/Knives R.UH.
Rotor Ass'y w/Knives L.H.
Rotor Ass'y w/H.S. Knives
Rotor Ass'y w/H.S Knives
Rotor-Ass'y w/H.S. Knives
Rotor Ass'y w/ll.S5. Enives
Bolt, 5/8-11 x 7 liig

S Nut, 5/8-11 Hex lock

Kit, Offset Knives (2}

J_Kit, Offset Knives (2) j 1— 2%

Standard Knives

Hard Surfaced Knives
Hard Surfaced Knives
Spacear, Blade

Bushing, Blade

Pin & Chain Ass'y
Stand, Parking

Nut, 1/4-20 Hex Lok
Bolt, 1/4-20 x 3/4 HHC
Bolt, 1-8 x 3 HHC

Nut, 1-8 Hex Lock

Hitch Ass'y

Sacket, S.M.V. Mounting
Bolt, 5/16-18 x.3/4 Crg.
Washer, 5/16 Locl

Hut, 5/16-18 Hex tock
Bracket, Socket Muunting
Bolt, 1/2-13 HIC
Washer, 1/2 Lock

Nut, 1/2-13 Hex

Kit, Safaty Chain
SCRAPPER, END BEARlNh
BOLT, 9/16 18 x

WASHER, 9/16 FLAT

BOLT, 5/8—18 X 2-1/42
WASHER, 5/8 FLAT

Kit, Sun Master Decal
Kit, Sun Master Decal
Kit, Sun Master Decal

w/O0Trsets
w/0ffsats
R.H. w/Girsets

L.H. w/iirtsets
w/0ffsals
W/ O0fFsets
t.H. w/Orisece
L.H. w/Grisets

R.H. wrOiisets
L.H. w/0ifsets
Cer ey
11— L-*\ .\:‘: S(a,J\
aaniay

*Model 240 only prior to sarial AAHFKZA0MRI3EY ,
For serial =AWFK240MR1388 and alwve see pages 19 & 2N,




(&

(& 0 3]

~Nh Oy O oy

0w

= AD WO WD D
[

11

12

13
13
13
113
14
14
14

15

15
16
16
16
17
17
17
18
18
19

20
21

PART MO.

R67020
R61348
005200
R61489
18972-0
18973-0
R61646

-RB1489

R67041
R&1646
R61489
005200
RE61344
R60608
G14770
065200
R61489
R61468
R40270
R43080
R61566
R6B705
R40250
R66709
R45250
R40741

. RG61344

005200
R61489
R61468
R53390
R64474
R64467
R64470
R64471
R64473

" R64476

R40290
R61344

- 005200

R61489
R61468
RA2370
020430
R61469
RE2891
014770
005200
R61489
R61468
R40470
R64451
R64622
RA5220
R16260
R66250.
198160 .
R61718
R61321
R61575
213260
R64706
R61480
990580
990540
152360
R37960
R66251
R40750
R41180
R64761
R39950
R41190
R65108
R65647
RG65648
RE0578
R61531
R60577
R50990

=]
[=]

1

Bl - T - iy

148

Ll e N

PP | P e

POl PO

MM s s~

PRI OO M™N

= NI RS

i
1

»

MMM RPN NOSOROAMN I RN
1

I =1
L ]

L~

N
+
o

* ok ok ok ok ok oW

L e S I R T R N S

oI BN SN XY

DESCRIPTION

SHIELD, GEARBOX

BOLT, 1/2-13 x 1-1/4 HHC
WASHER, 1/2 FLAT

WASHER, 1/2 10CK

GEARBOX, 540 RPM COMPLETE
GEAROX, 1000 RPM COMPLETE
BOLT, 1/2-13 x 1-1/2 HHC
WASEHR, 1/2 LDCK
MOUNTING PLATE, GEARBOX
BOLT, "1/2-13 x 1-1/2 HHC
WASHER, 1/2 LOCK

WASHER, 1/2 FLAT
BOLT,-1/2-13 x 1-3/4 HHC
BRACKET, BRG MTG RH

BOLT, 1/2-13 x 1-1/2 HHC
WASHER, 1/2 FLAT

WASHER, 1/2 LOCK

NUT, 1/2-13 HEX

U-JOINT ASSY 14N

U-JOINT ASSY 35N

SET SCREW, 3/8-16 x 3/4 SQ HD
JACKSHAFT

JACKSHAFT

JACKSHAFT

JACKSHAFT

BEARING, 1-3/8 PILLOW BLOCK
BOLT, 1/2-13 x 1-3/4 HHC
WASHER, 1/2 FLAT

WASHER, 1/2 LOCK

NUT, 1/2-13 HEX

KEY, 3/B SQUARE x 2
SHIELD; SPIN 29"

SHIELD, SPIN 23"

SHIELD, SPIN 34"

SHIELD, SPIN Z8"

SHIELD, SPIN 50

SHIELD, SPIN 51-1/2"
BEARING, 1-3/8 FLANGE BLOCK
BOLT, 1/2-13 x 1-3/4 HHC
WASHER, 1/2 FLAT

WASHER, 1/2 LOCK

NUT, 1/2-13 HEX
TIGHTENER, BELT

WASHER, 5/8 FLAT

NUT, 5/8-11 HEX

BRACKET, BRG MTG LH

BOLT, 1/2-13 x 1-1/2 HHC
WASHER, 1/2 FLAT

WASHER, 1/2 LOCK

NUT, 1/2-13 HEX

HOUSING

HOUSING

HOUSING

HOUSING

BEARING, 1-3/4 FLANGE BLOCK

BEARING, 2-3/16" FLANGE BLOCX -W/ 5/8 DIA.

BEARING. 2-3/16 - W/3/4 DIA BOLT
BOLT, 9/16-18 x 1-3/4 HHC

BOLT, 9/16-18 x 3 HHC

NUT, 9/16-18 HEX LOCK

BOLT, 5/8-18 x 2-1/4 HHCS

BOLT, 5/8-18 x 3-1/4 HHCS

NUT, 5/8-18 HEX LOCK

BOLT, 3/4-10 x 3-1/4

BOLT, 2/4-10 x 2

NUT, 3/4-10 LOCK

HUB, ROTOR SHEAVE Q.D.  SK 1-374"
HUB, ROTOR SHEAVE 0.0. SF 2-3/16"
SHEAVE, ROTOR 3/8 Q.D. 8"
SHEAVE, ROTOR 4/B Q.D. 8"
SHERVE, ROTOR 5/B Q.D. 8"

BELT, DRIVE 3/B-70

BELT, DRIVE 4/B-70

BELT, DRIVE 5/B-70

SHIELD, BELT ASSY RH

SHIELD, BELT ASSY LH

ROD, BOTTOM SHIELD

PIN, 1/8 x 1 COTTER

ROD, TOP SHIELD

PIN, 3/16 x 3 SPRING

*Model” 240 only prior to serial #AWFRZAOMRI3E8
For serial AANFXPAOMRIIRA and ahove ape naars 19

BOLT

& 20.




COMPLETE GEARBOX

189730 1000 RPM
189720 540 RPM

KEY PART NO. Qry DESCRIPTION
1 R67294 1 HOUSING
2 184750 24 CAPSCREW, SEMS 3/8-16 x 1-1/4
3 R67295 2 CAP
4 R67296 2 SEAL, NTL 470136 1,50 x 2.25 x .50
5 237390 1 SHAFT, QUTPUT
6 R67298 2 COME, BRG THKN 27889 1.58 ID
7 k67299 2 CUP, BRG THXN #27820 3.15 0D
8 R67301 VAR GASKET {.015)
9 R67302 VAR GASKET {.005)
10 R67303 VAR GASKET (.003)
11 235700 1 KEY
12 236580 1 . KEY
13 R67305 1 RETATNING RENG
4 237400 1 SHAFT
15 R67309 VAR SHIM (.002)
16 R67310 VAR SHIM (.005)
17 R67311 VAR SHIM (,010)
18 R67312 1 GEAR , 22 TOOTH (1000 RPM}
R67313 1 GEAR, 30 TOOTH (540" RPM)
19 R67314 1 CONE, BRG TMKN #2690 1.16 ID
20 R67315 1 CUP, BRG THKN #2631 2,62 0D
21 R67316 1 SPACER
22 R66580 2 PLUG, PIPE 1/2 NPT SOC HD
23 R66581 1 PLUG PTPE 1/2 NPT SOC HD VENT
24 1 ID TAG .
25 R67307 1 SEAL, NTL #470169 1.37 x 2.25 x .50
26 189740 1 CONE, BRG #HMBBG49 (LATE STYLE USE WITH 189760)
R67308 1 CONE, BRG TMKN #27875 1.38 D (EARLY STYLE USE Wiili R67299)
27 R67317 1 GEAR, 22 TOOTH (1000 RPM)
R67318 1 GEAR, 20 TOOTH {540 RPM)
28 R67319 1 RETAINIMG RING
29 189750 1 CAP (LATE STYLE USE WITH 189740 AND 189760 BRG)
R67295 1 CAP {EARLY STYLE USE WITH R67308 AND R67299 BRQ)
30 189760 i CUP,BEARING #HMBBE1D 2.84 QD (LATE STYLE USE WITH 189740)
R67299 1 CUP, BEARING THKN <27820 3.15 DO (EARLY STYLE USE UITH R67308)



i

WHFFL. ASSEMBLY

KLY PART KO. 80 144 180 240 DESCRIPTION
1 R40440 1 1 1 Bracket, Axle Adj. & Att. Ass'y
R61119 - - - - Belr, 5/8-11 x 6 HHCS
020430 - - - - Washer, 5/8 Flat
R614786 - - - Nut, 5/8-11 Hex Lock
2 R60428 1 1 Tube, Outer Adj. Ass'y
R&1455 - - - = Belr, 5/8-18 x 3 HNCS
R61480 - - - ~ Nut, 5/8-18 flex Lock
3 R6G429 1 Tube, Inner Adj. Ass'y
4 R&2500 - - - - Pin, Clevis 1" x 2-1/2
R61694 - - - - Washer, 1" Flat
R61510 - - - - Pin, 3/16 x 1-1/2 Cotter
5 R40070 - - - Pin, Axle Arm Attaching
R61513 - - - - Pin, 1/4 x ? Cotter
6 182100 1 1 1 1 Axle Arm Ass'y, L.H.
6 182110 1 H 1 1 Axle Arm Ass'y, R.i.
7 219620 1 1 1 1 Tire
8 I602958R91 1 1 1 1 Cane, 1.25 ID. w/Seal
9 1803506 - 1 1 1 i Hub, 4-Bolt w/Cups
10 I65181711 1 1 1 1 Cup
11 1765108 1 1 1 1 Hub, 4-Bolt w/ao Cups
12 1651814R1 1 1 1 1 Cup
13 17582009 1 1 1 1 Cone, .75 ID
14 I575813R1 - - - - Washer, 3/4 Flat
15 1694420 - - - ~  Nut, 3/4-16 Slotted Hex Jam
1120123 - - - - Pin, 1/8 x 1-1/4 Cotter
16 1799509 1 1 i 1 Cap, Wheel Hub
17 1757903 1 1 1 1 Rim, 15 x 4-1/2
164420 1 1 1 1. Valve Stem w/Core & Cap
18 R39520 1 1 1 1 Jack, Ratchet
19 R41830 1 1 1 1 Handle, Jack
20 R41810 - - - - Pin, Yake
R41820 - - - - Pin, Cotter Hair
21 181840 1 1 1 1 Kit Wheel Ass'y L.H. (Complele)
22 181850 1 1 1 1 Kit Wheel Ass'y R.H. (Complete}

23 T351079R1

Bolt, Wheel Hub




o,

IS

DISK HITCH

KEY PART NO. QUANTITY DESCRIPTION
1 P17650 1 DISK HITCH
20146-0 2 BOLT, 5/8 x 6 HHCS, G5
12044-0 2 WASHER, 5/8 LOCK
1171589 2 NUT, 5/8

181794-0 - KIT, DISK HITCH COMPLETE



|9

LIANN) NG9 o

¥, SSEMNUHL T

{8 BNISSS 7o BNidas LSPUY §
B SATTING 3T Mo Mooy §
| SNEAS HRICUS NIINTYWY ¢

(

‘Buioeds 109
AS2UD 01 pasn g ues LS4l 2 “siion
bulads usemag SUBJEI D youL ¢yp* 5L
243yl LIUn Butuads Burisnfpe Aq 43 |pL
SP1S {32Q 3Yz 404 uolsuds Butuds 13g
JAISNTONT BBETHWObZNAMY & TYINIS ¥iliy
*ATNO 0% 1300W}  INFWISACaY 1739



KEY

=D N

oo~ un

10
11
12

13

20
21

22

20

MODEL 240 ONLY BACK SIDE IDLER

(AFTER SERIAL #AWFK240MR1388 INCLUSIVE)

PART_NUMBER

10650
’61489
005360
» 10690
29110
PH3390
10700
t"H970
21630
163770
710680

PA0741
1770500
(5200
RG1469
R61468
119641
P6/1469
RAAT76
210330
1107380
124340
210270
162930
127890
270860
221400
R61468
210830
012260
071190
071180
0-7260
2110260
210390
210400
156510
027920

ay

MNP MNE SN SR

H -]‘:-L-—--ﬁh---‘-T\)\_,"\‘..’CX)COCl‘.?'\.‘)--.‘l:n]"\}-ﬁri‘\:.};.\J!‘\Ji\}?’\;l"«.){\.ii'\-lOOC‘:H—'-'CO-O'h

DESCRIPTION

BRACKET, GEARBOX MTG

WASHER, LOCK 1/2

NUT, HEX 1/2-13

SPROCKET, TYPE "B" 60B14 - 1-3/8 BORE
SET SCREW, ALLEN HD 3/8-16 x 5/16
KEY, 3/8 x 2

SPROCKET, TYPE "B" 60B14 1-1/2 BORE
SET SCREW, ALLEN HD W/NYL 3/8-18 X t/2
KEY, 5/16 SQ x 1-1/2

CHAIN ASSY, 60-2 x 14

JACKSHAFT. 120"

BEARING, 1-3/8 P. BLOCK
BOLT, 1/2-13 x 1-1/4 HHC
WASHER, FLAT 1/2
WASHER, LOCK 1/2
NUT, HEX 1/2-13

SHIELD, SPIN 24"

SHIELD, SPIN 33"

SHIELD, SPIN 51-1/2"

“IDLER WELDMENT

WASHER, FLAT 1"

PIN, COTTER 3/16 x 1-1/2
PULLEY ASSY, IDLER
BOLT, 1/2-13 x 5-1/2
NUT, LOCK 1/2-13

SPRING

CLIP, TAKE-UP BOLT

NUT, HEX 1/2-13

BOTTOM CHANNEL

BOLT, 3/8-16 x 1
WASHER, FLAT 3/8
WASHER, LOCK 3/8

NUT, HEX 3/8-16

BELT, DRIVE 5/B-72
SHIELD, BELT - RIGHT
SHEILD, BELT - LEFT
LATCH, SHIELD

WASHER, FLAT 5/16 x 3/4






